" Section: 7

Parts Data
DC30X2
120V Control




DEXTER
STACK DRYER

@ Part # 8533-084-001 7/21



Parts Data

Cabinet Group

Key
*

¥ WO OONN ¥ ¥ ¥ ¥ ¥ ¥ ¥ ¥xO0U1 ¥ P W ¥ x NN ¥ %

Part Number

9960-256-032
9960-256-034
9960-256-035
9960-255-008
9960-255-016
9982-280-014
9982-280-012
9545-012-015
8640-413-002
9212-002-003
9206-413-001
9548-117-000
9206- 420-003
9244-082-001
9545-018-017
9531-033-001
8640-413-001
8640-413-003
9086-015-002
8638-190-009
8641-582-006
8640-399-001
9989-532-003
9989-532-001
9989-513-002
9989-513-001
9545-008-020
8541-582-019
8640-399-001
9544-047-002
9544-047-007
9544-047-011
9345-012-028
9545-052-001
8641-436-003
9021-041-001
9486-149-001
9545-053-002
9801-099-001
9472-001-013
8640-413-004

Description Quantity
Door Assy., Loading Complete-Wht .........ccociviiiiiiiiinnenn, 2
Door Assy., Loading Complete-SS .......cccooveviiiiiiiiiieciinnennn, 2
Door Assy., Loading Complete-Chrome SS/CHR/BLK .......... 2
Door Assy., Loading-SS(ring only) .......cccovveeviiiiieiiiecnnnnneen, 2
Door Assy., Loading-Chrome(ring only) ......ccccoeevvviviennnnene. 2
Plate Assy., Hinge (Wht) NO Pin ......cccooviiiiiiiiiiiiciinciiis 2
Plate Assy., Hinge (SS) NO PiN......covuviiiiiiiiiiiinecne e 2
Screw, Hinge t0 DOOK ....cvviiiviiiiiiici e er e e 8
Nut, HINge t0 DOOK ....uviviiiiiiiiiciie e er e rnae 8
(] T3 1 T Yo | 2
Gasket, Glass, BIacK........ccoovvvviiieiiiriieiin i e 2
SUppPOrt, DOOK GIaSS ...ivivuiiiiiiiiiiie e e 2
Gasket, Outer Rim BlacK.......ccoovvvvviviiiriniiirernrec e e, 2
Handle, Loading DOOF .......cooviiuiiiiiiieeiiin e eenn e 2
Screw, Handle 1/4-20 X 3/8 ...cuvvvviiiriiiiriierir e eeen e 2
Stud, Door CatCh ....ovveiii i 2
NUL, HEX e e e e e 2
N 0 Yol o o 2
Catch, Loading DOOr ......cviiviiiiiiiiiicrie e e 2
Pop Rivet for mtg. catch .....oooviiiiiiiiii e, 4
LOCKWASIET ....vveiiiiiirie e e 4
SPrNG NUL ..o e e .6
Panel Assy., Front- Lower (Wht) (LRG Vaulb).......c....ccevunveens 1
Panel Assy., Front- Lower (SS) (LRG Vault) ........cccccoeevvunen. 1
Panel Assy., Front- Upper (Wht) ....ccoovviiiiiiiiiiicci e, 1
Panel Assy., Front- Upper (SS) ....ccveviiiiiiiieiiiiieiiinnecnnnees 1
Screw, TOrX HD 10 X 3/4....iiiiiiiiieiiiceei s eee s e eee e 14
LOCKWASNET ....vvviiiieiieiie e e 6
NUE, SPFING weeeeiiiicie e 12
Strap, Hinge (Wht) ... 2
Strap, HINge (SS/Gray) ..u.ovviviviiiiiiiiiiin s erie e eene e 2
Strap, Hinge (Chrome/Black) .......ccoovvvviiiiiiiiiiiiiiie e, 2
Screw, Hinge to Panel ........cccoovviiiiiiiii e, 8
Screw, Door to Hinge Strap (Special Black Type) .............. 2
Washer, FIDEI ...vuviviiiiii e e 2
Acceptor-Coin, Optical .....cccovviiiiiiiiiiii i 1
Retainer, Coin ACCEPLON ..iivriiiiiiiiiiiriir e re s 2
SCIEW eiiiiii et e e e 4
Switch, Optical (Replacement) .......ccocevviiiiiiiiiiiiiiiiinneennen, 1
Cabinet Touch Up Paint (White)........cocerrirveriirieiiicnen e 1
NUE, EIQStiC STOP..cuviiiirrieccreirciier e

Part # 8533-084-001 7/21 @



Cabinet Group Continued

Key
14
15
15

*

16
17
17
*

18
18
19

*
*
*

20
20
21
21
22

* N X ¥ % X % % X % %X X% % %X ¥ ¥

N

NN
o o

Part Number

9994-030-001
9435-037-002
9435-037-001
9545-020-009
9994-031-001
9435-020-001
9435-028-001
9545-020-009
9412-167-002

9412-167-001

8650-012-004
6292-006-010
9095-043-001
9627-911-001

9857-198-001

9857-198-003
9435-038-002
9435-038-001
8650-012-003
9095-041-001
6292-006-007
9150-045-001
9627-855-001
8640-276-002
9501-006-001
9486-137-002
9209-037-002
9866-004-001
9866-004-011
9435-003-009
9435-029-001
9532-074-003
9805-029-002
9555-057-002
9545-008-001
8544-006-001
8545-061-002
9074-261-001

9277-041-011

9732-253-001

9732-102-011

9555-057-003
9277-053-001
9277-053-002
9527-007-001

9544-041-002
9942-038-005
9545-008-024
9807-099-002
9807-099-004

Description Quantlty
ESCULCheon, UPPEN ..ccvveiiiiiiii ettt ee e

Trim, Overlay-Upper, BIUE ........ccvuiiiiiiiiiiciin e er e 1
Trim, Overlay-Upper, BlacK........ccooiiiiiiiiiiiiniicie e v eenies 1
SCrew, #4-40 X 3/16...cciiiieiiiii e 10
Yol | (ol =T TR 0 1
Trim, Overlay-Lower, BIUE ........cccuiiiiiiiiiiciiin e evi e 1
Trim, Overlay-Lower, BlacK........ccoooiviiiiiiiiin i 1
SCrew, #4-40 X 3/16...cciiiieiiiii e 10
Nameplate Stack Dryer EXpress, Blu€.....ccccoovvviiiiiiiiiienniniciinnes 1
Nameplate Stack Dryer Express, Black ........ccooovviiiiiiiiiiiiinnnnnnns 1
Lock and Key, Lint Drawer #6101 .........ccceivviiiiiieiii e eennneeeens 2
Key 6101 only for Lint Drawer ........ccuvevieiiiiiiiiiin e e AR
Cam, LOCK LiNt DFaWEN ......ccvvvuiiiiiirrninseseerenninss s s sesnnas s s seeennnes 2
Harness, Main-Electronic Control .........ccccceevviviiininnininseeinnnneees 1

Controls Assy, Electronic Mounted With Membrane Switch, BLU... 1
Controls Assy, Electronic Mounted With Membrane Switch, BLK... 1

Overlay-Control, BIUE ....cc.viiiiiiiieiiccei et 1
Overlay-Control, Black .........ccuviiiiiiiiiiie e, 1
Lock and Key, Control #6324 ........ccccevviiiiiiiiiiiieciiis e 1
(= 0/ TR oY ol - 1
Key 6324 only for COMPULET.....ccucviiiiieiiiiiie e er e 1
(615] 2 00 I o 10 0] T [ Y= T 1
Harness, Heat SENSOK.......cicv v ea s 1
Wire NUt ConNector GreY......cvuviveiiiiiieriiereeis s res e s eaaaees 4
Sensor Temp Control (serial #200588) .......c.cevvevirieiiiiiieininieennnn. 2
Retainer - PUSHh ON.....ccovviiiiiiciin e eerer s ernn e 2
Grommet, 3/16 ID ..cvviveiiiiiiiiirerire e e 2
Lint Drawer Assembly, BIUE .......ccoievviiiiiiiiiiiiiin e enas .2
Lint Drawer Assembly, Black .........cccooiiiiiiiiiiiiiiiin e .2
Overlay trim, lint drawer, Blu€ ........ccoooeviiiiiiii e, 1
Overlay trim, lint drawer, BlacK........cocuviiiiiiiiiiii e, 1
Felt Seal ( back of lint screen assembly ) ....ccccooevviiiiiiiiiiiiinnnnen, 2
Lint Screen Assembly ONLY (N0 front) .....ccooeveevveiiiieeeeeniiineneenenns 2
Replaceable Lint Screen Only ......coocoviiiiiiiiiciii v 2
Screws 10Bx 1/4 Lint Screen Strap Hold Down ...........ccceeeveenen. 32
Leg, Leveling 1/2" ... 4
Leveling Leg WIeNCh .....cveviiiee it e s ssre e 1
Cover, Cabinet (TOP).....ccviriiiiiiiii i 1
Insulation Cabinet COVEr .....ccuuviiiiiiiriie e e 1
DDAD Kit for Dryers without Neutral and using 208-240 volt.......... 1
LP Kit fOr DDAD DIYEIS....ccuuiiiiiutiieiiiiieiinnesssrnnse s ssennses s seenns 1
Replaceable Lint Screen Fine Mesh Only .......ccovvveiiiiiiiiiiiiiinns 1
Insulation-Front Panel-Top Half .........ccccoiiiiiiiiii e, 2
Insulation-Front Panel-Lower Half.............ccceviiiiiniireicn e 2
Standoff Wire Saddle........cccevvviiiiiiiiiiiiiceecrrrerr 8
Strap - Bead Ti€....iiiui i 1
LY = 18] 1] N = T ) 1
Screws, Mounting-Coin Vault ... e, 2
Coin Box Assy, Large BIUE ......ccccvvcceieriiiies e 1
Coin Box Assy, Large BIlack ........cccccvviveiriineen s csveesssreeesneeen 1

@ Part # 8533-084-001 7/21



DEXTFER
STACK DRYER

Part # 8533-084-001 7/21 @



«-i’g’.

=

S EEERRES

12

@ Part # 8533-084-001 7/21



Control Parts Group

Key Part Number Description Quantity
* 9857-198-001 Controls Assy, Electronic Mounted With Membrane Switch, BLU... 1
* 9857-198-003 Controls Assy, Electronic Mounted With Membrane Switch, BLK... 1
1 9826-008-001 Trough ASSEMDIY ..o 1
2 9035-062-002 Button-Push, Control, Black ......cccccvevviereeriiiiineeeeesssnnneeeenenns 2
2 9035-062-001 Button-Push, Control, BIUE.......ccccccvevvienreeernrsneeeesesssneeeee e 2
3 9538-166-011 Spacer-Metal, 4mMm ..o —— 4
4 9486-158-001 Retainer-Push BULtOn .......ccccvceiniinnin e 2
5 8640-424-002 Nut-Hex, Elastic Stop, #4-40 .....c.ccocvrvmrrsrnineressen e seessneens 4
6 8652-130-038 Terminal-Grounding Clip ...ccvveveericireeensrrree e e 1
7 9534-365-001 Spring-Flat, Control .......ccccvvveei e 1
8 9545-008-0im

01 Screw-Hex, #10B X 1/4 .....oovviiiirierssrn e e s 2

9 9545-044-010 Screw-Hex, #10B X 1/4 ....oooviriiernersrenseessees e 10
9 8641-582-005 Washer-External tooth, #6 ......cccccceeevvviviieee e 10
10 9435-038-001 Overlay-Control, Coin, Black .......cccccevveerivineeniiiennsieeessieennns 1
10 9435-038-002 Overlay-Control, Coin, BIUE ......ccccevviieeriiinenrirees e enees e 1
11 9021-041-001 Acceptor-Coin, Optical .....ccoovvevviiiiiiiiiei e 1
* 9486-136-001 Retainer, Coin ACCEPLON ..iviiiiiiiiii i ees 1
12 9545-053-002 SCIEW iiieerus i e s eeresss s s e s rrrss s s s s s ersn s s s e e rrnsn s e s eennsnnnnsenennes 4
* 9801-099-001 Optical Sensor, Replacement.........ccovevviiiiiiiniiiniin e, 1
Note: Jumpers required if using 1.5 Control on Older Machines (P9 Connection)

* 8220-155-001 Wire Assy, Jumper, 30Lb Stack Coin.......cccoevviviniiieinniennnnn. 1
* 8220-155-002 Wire Assy, Jumper, 50Lb Stack Coin........cceevvviniiiiiniincennnn, 1

Part # 8533-084-001 7/21 @



Hinge Plate Cover

1 9074-341-002 Cover-HiNge, BIacK .......uueeiirieie e 2
Note: Before Serial # 220625 Holes can be drilled in hinge plate to install (#18 Drill bit).
2 8636-018-017 Screw-TRHDCR, 10B X 3/8, BlaCK.......cccccerrieeriirnissrrsserssnessreesssesssnnnns 4

Door Switch Group

Part Number Description Quantity
9539-487-001 DOOr SWItChES ....iiiieeiiii e 2

@ Part # 8533-084-001 7/21



Notes

Part # 8533-084-001 7/21 @



Bearing Housing Group

Key Part Number Description Quantity
* 9803-160-003 Bearing Housing Complete Assy (Includes bearings & Spacer)....... 1
1 9241-161-002 HOUSING, BEANNG.....civviiiiiiii it rre e e ran s ee e e e aas 1
* 9036-130-001 Bearing, Ball, Front .........couiiiiiiiici e 1
* 9538-139-002 SPACEr, BEANNG ....uiiiiiiiiiiii et 1
2 9036-130-001 Bearing, Ball, REAr ........coiiiiuiiiiiii i 1
3 9545-049-002 Screw-Wizlock, 3/8-24X3/4 ..ccovveiiiiiieeeeeeeee e 4
4 8640-400-002 NUE, 5/16-18. i iiiiiiiiiieeeerier e 4
5 9545-049-001 SCrEW, 3/8-24X1..ccuuiriiiiiiiiiiiiiie e s e 2
6 8640-415-002 NUE, 3/8-24. it 2
* 9538-139-002 Shim, TUMDIET ..eeeiviiieiirrrr e AR

@ Part # 8533-084-001 7/21



Tumbler Group

Key
*

O ONOTUTDAWNKH K ¥

Part Number

9848-147-001

9848-147-002
9848-146-001
9848-146-002
9497-019-003
8641-554-001
9552-013-003
9568-015-001
8640-415-004
9538-164-002
9487-234-005
9908-049-002
8641-581-026

8641-582-016

9545-017-009

Description Quantity
Tumbler Assy Complete W/Spider (GALV).......cucvvveiviiienninieenineeen, 1
Tumbler Assy Complete W/Spider (SS & Galv front) .....ccc.ccevvueeene. 1
Tumbler Assy (GalViNized)......coeevuiiiiiiiiieeiin e 1
Tumbler Assy (Stainless Galvinized front) .......cccooveeiiiiiiinieniineen, 1
20 o R 11191 0] 1T 3
Washer, Special......c.cciiiiiiiiiie i 3
SN e ———————— AR
OPIAET ASSY.eruuiiiitiiiiie et 1
NUE, WIZ LOCK evuierieiis it ee e rernrer s s s ssan s s s enn s enn s e en s ennsennnnes 3
SPACEr-Shaft. ..o 1
TOlerenCe RiNG . ..iiivui i e 1
PUIlEY, DIIVEN.....civiiiiiiii it 1
Washer -Flat.......ooouriiie e 1
LockWasher - INtTOOth, 17 .....ivviiiriiiiirei e eee e raa e 1
SCrew, 1/2-13X1 1/4. i 1

10 12

I 1 +{ &=|[Hi=e
N
A 11
<T —|»—E—n
4 5 6 7 8 9
10, 11,12

Part # 8533-084-001 7/21 @



Burner Housing Group

X
2

*

OO % ¥ NOUT-hWN =

Part Number

9803-199-001

9454-831-001
9454-789-001
9454-790-001
9049-080-001
9454-791-001

9074-307-001

9828-015-001
9545-008-001
9545-008-006
9452-729-001

9545-008-001
9003-220-001
9048-020-001
9545-008-001
9452-730-001

9545-008-001
9029-192-001

9538-142-001

9545-045-007
9576-203-002
9074-329-002
9875-002-003
9545-045-001
9857-134-001

9381-012-001

9425-069-023
9425-069-024
9029-047-001
8615-104-038
9576-207-008
9545-008-006
9825-061-001
9732-102-011

8665-073-045
9838-018-001
9379-196-001

Description Quantity
Housing Assembly, Burner (1 thru 7) ....cccoovviiiiiiiiiiiiiinnnns 2
Panel-Burner Front & Bottom .......cccccevvveiiicinncccen e, 2
Panel-Burner, Side LH .....covvviieiiiiiieen e eenn e eeas 2
Panel-Burner, Side RH .......ccovviiiiiiiiic i reen e e 2
Baffel-BUrner.......cooivvi i e 2
Panel-Burner, TOP ...cccvueiiiiuiieiiiieeinie s e s s e s eesn s enna e eee 2
L0001V /T o o 1U g o 1= A Lo o P 2
Connector Assembly-Burner .......cccoocveiiiiiiiiinien e, 2
SCrews-#10B X 1/4 ..euiiiiieicie e rre e e 8
SCrews-#10AB X 3/8....cciieeiiiiiirierrrin e 46
Service Plate baffle Recirculation Chamber Clean Out ......... 2
SCreW-#10B X 1/4 e e 16
Angle, Burner SUPPOrt ......cceiviiiiiiiiii e 2
BUrner, Main ...oociiiiiiiii i 4
SCreWw 10B X1/4" .o .8
Service Burner Plate Front... .....cccoovveiiiiiin e, 2
SCreWw 10B X1/4" .o .8
Bracket-High Limit.......ccocoviiiiiiiiiiii e e 2
Spacer, Hi-Limit ......overiiiiiiie e e 4
SCrEW 8B X 3/4" ..ottt e 4
Thermostat, Hi-Limit ......coccovviiiiiii e, 13
Cover, Hi-Limit Stat ..o e
Electrode Assy, Ignition ........cceovviiviiiiiiiiiiiin e 2
Screw, Electrode Mtg 8B X 1/4”.....cooviviiiiiiiiiieeiee e, 4
Control ASSY, GaS ..cuuviiiiriiiiiiiiiietir et s 2
Manifold, ASSY .ivuiiiiiiiiiiciii i e 2
Orifice, Burner-Natural #125......ccccovveeiiiiiiiiec e, 4
Orifice, BUrNEr-LP #49........ccoiviviiiiiiiee e ee e 4
Bracket, Manifold..........coovvvuiiiriiirin e e 2
Pipe Plug in end of Burner Manifold ...........cccoevviiiniiiiinnnnnns 2
Thermostat, Safety Shutoff ........ccceeviiiii e, 2
(ST = PR 4
Cover, Safety Stat .....cvviiiiii e, 2
Kit, LP Conversion DDAD Kit ......ccceoviiviiiiiiiiiniiirneeirenneens 2
Nipple 1/2” X 2 BlaCK.....iicuuuiiiiiiiiieiiii e 2
Welded One Piece Gas Pipe Assembly ..........ccceeeviiinieiiennnn. 1
Valve, Gas Shut Off (Optional) ......cceovvviiiiiiiiiiiieiin e 1

Part # 8533-084-001 7/21



16

Burner Housing Group Photos

Part # 8533-084-001 7/21 @



Rear View

A

ey

o X EEDNE XN XOOVO0OOVO ¥ X0 ¥ ¥ XUPDWNEH X %
[e) 8, ] ANNWNHFEHOO N

* ¥

*

17
18
18
18
19
20
21
22
23
*x

24
X
X
25
X

*

25
27

£

Part Number

9627-861-001
9801-095-001
9539-461-009
9029-174-001
9008-007-001
9451-169-002
9545-020-001
8640-401-001
9550-169-003
9545-008-001
9376-309-003
9452-740-001
9545-029-008
8641-582-003
9545-018-019
86411-582-007
9538-,163-006
8641-581-017
9209-086-002
9538-166-006
9453-157-001
9545-028-013
9962-017-002
9278-040-001
9991-053-001
9545-029-010
9545-029-003
8640-415-004
8641-581-035
9861-022-001
8641-581-035
9487-200-003
9908-039-004
9036-145-002
9538-164-002
9487-234-005
9908-049-002
8641-581-026
8641-582-016
9545-017-009
9040-077-001
9040-073-009
9534-319-002
9099-012-002
9248-,022-002
9125-005-001
9451-146-001
8520-141-000
9545-008-026
9825-059-001
9074-314-001
9545-008-024
9973-030-001
9453-157-001
9029-173-001

Description Quantity
Wire Harness Overtemperature SWitCh .......ccooovvvvviiiiniinnnnns 2
Switch Assy, Air FIOW ....cccvvviiiiiiiciiice v errne e 2
SWItCh, AIr FIOW .ceviiii e errr e 2
Bracket, Switch- Air FIOW.......cccvviiiiiiiiiriic v eeenean 2
Actuator, SWItCh......oceiiiii e, 2
Pin, Cotter . i 2
SCrew 4-40 X 5/8 ..o 4
Nut, Special TWin #4-40 .......cciiiiiiiiiiiie e 2
Shield, SWILCH ....vuiiii e 2
SCrew 10 BX 1/4" ..veiiiiii i 6
17 o o] A I Y R 2
Plate, MOtor MEg .....ccoeiiiiieeieeeee e ee e 2
BOIt 3/8” - 16 X 3/4" et s 8
Lockwash Spring 3/8.....ccuuueuimruiieiiieie e 8
Screw, Motor Plate to Back Assy. 1/4-20x 2 1/2.................. 8
W oTol = ] T L 8
RSy o= Lol PP 8
Flat Washer 1/4 X 7/8.....civii s sseens s
Rubber Grommet.......ccvueiiiiiiiiii e 8
Grommet SPACEIS ....uvvviiiii i e e 8
Pulley, MOTOr ....cciveeiii e 2
SCIEW, SeL. . ittt e 4
Back Assy, Blower HSG .......cooveviiiiiiiiiiiciin e eeenn e 2
Impeller, W/Set SCreWws ........cveieieiiiiinieeceeisin e seerssne s eeees 2
SupportAssy, Intermed. Pulley.........ccooovvevvviiiiiinieniiiinineeeens 2
Bolt, RAHA 3/8-16 X 1 1/4 ..cvvvviiiiiiiiii e eernnen e 6
Bolt, 3/8-16 X 1 1/2 cceueiiiii i 2
Nut Flange Wiziock 3/8" = 16.......ccooviiiiieiieieeeeeeere e 6
Washer, Flat ........coeeiiiiiiiie e e 6
Arm Assy-Tension, Complete.........cccveeiiiiiiiiiiiiineeiiee e 2
Washer, Flat ......cooviiiiiiii e 2
RING-REtAIiNING ....ccviieiieiici e e 6
Pulley Assy, Intermediate with bronze flange bearing.......... 2
Bearing - Bronze Flange .........ccceivviiiiiiiiici e 4
Spacer-Shaft (See Tumbler Group for Expandrd View) ........ 1

TOlerence RiNG.....cvvuiiiiiiii it e 1

Pulley, DIVEN ....cciveiiiiie et er e 1

Washer -Flat........oooveiiir e 1

LockWasher - IntTooth, 17.....cccoviiiiiiiiiiiirn e 1

Screw, 1/2-13X1 1/4 oo 1

Belt, Drive- MOOT ...cvvuiiieiieeii i e e 2
Belt, Drive- TUMbIEr.....cuuciiiiii i 2
1Y o 18T T =T 3 o] o PR 2
Chain, TeNSION ....ccvuuiiiiiiiiriie e e e eeens 2
HOOK, TENSION ..vuuiiiiciiiiie e eeerr e e 2
Damper Inside Duct Exhaust ...........ccevviiiiiiiviiiiencnceeennn, 2
Pin, Damper HINGE.........oiiiiiiiiiii e 2
N U Y o] T PR 4
SCreW #10B X 1/2 covueiiiiiieeeie e erress s ernn e 6
@001V o D10 [0/ U ] o L= S 1
Cover DUCE LOWET ....uuiiiiiiiii e ren e 1
SCrew 10ABX 3/8".....ooiiceircer e 80
Heat Recirculation Assembly DUCE........cccovvevuiiiiiniiiecnineenn, 2
Motor Pulley = DFIVEL ..cuuvveiiiiceiiiisee s eer e eeenaan 1
Bracket for Wire Harness Under Burner Housing ................ 2

@ Part # 8533-084-001 7/21



Rear View Photos

Part # 8533-084-001 7/21 @



Rear Panel & Cover Group

Key Part Number Description Quantity
1 9208-083-001 Back Drive Guard Panel after serial#200860 ..............cceuu... 2
2 9208-076-001 Back Side Guard Panel ASS'Y.......ccuuvviiiiiiiiiiiin e 2
* 9545-008-024 Back Panel SCreWs.......cocvieeeineenssinssenssseesssesssses s sssessnessnns 9
* 9074-261-001 Cabinet (TOP COVER) .....coooviiiiiiicceeeevernrsrnnsisnnn e 1
* 8544-006-001 Legs Leveling......oeviiiuiiiiiiie i e 4
4 9108-117-001 Electric BOX COVEN ...cvvvrriiiriiiiiiiniienine s essseeeeeseessresnnnnas 6
5 9545-008-024 SCrews 10 AB X 3/8 ..ciiieiiiiiiiiiics e 4
6 9109-113-001 Top DUCt W/ ROUNd ......cceieiieeveeriiinrcsssss s eeee e 1
7 9074-319-001 Lower Duct Cover / Board........ccocveeiiiiiiiiiiinnnnnnnsssessssseeeeseeees 1
8 9973-034-001 8" Slide Open Clean Out Duct (Optional).......ccccevceeriiceeeninen. 1

@ Part # 8533-084-001 7/21



03]

Part # 8533-084-001 7/21




Control Assembly Group

Key Part Number Description Quantity
* 9857-169-001 Control Assmbly Complete (all below included) .........cccoevvvvniirennn. 1
* 9074-317-001 CONErol BOX COVET vvvuuiiiiiireriisiiesersssssssssnsssssssssssnsnssssssssnnnnssnnens 1
1 8653-068-003 Connector Conduit 3/8" STR....iiiiiiiiii i er e 1
2 9558-031-001 Strip Terminal Marker (Behind Input Power) to above #3............... 1
3 9897-035-001 Terminal Block Assembly Main Power Inlet.....c....ccooevviiiiiiiiinnnen, 1
* 9545-008-024 SCrews 10AB X 3/8” covruiiiiiiieriin e 4
* 9627-859-001 Wire Harness - Power Main ........cccovvviviiiiiiniieii e 1
4 8220-001-478 Wire Assembly Green 7" .....couuiiiiiiii it 1
5 9545-008-027 Screw # 10-32 X 12 GreeN .ovvveeieiiieeeriien e errrns s e e ern s s e ern s 1
* 8641-582-006 Lockwasher Ext TOOth #10......ccuuiiiiiiiirniiiniireerrre s erren s eeeenns 1
6 9897-026-002 Terminal Block Main Power Middle ..........coueiiiiiiieiiinnineeei e 1
7 9897-026-001 Terminal BIOCK...... oo e e 2
* 9545-045-012 Screw #8 ABXxI 2 for terminal blOcK.........covvvvvviiiiiiirc e, 6
8 8711-011-001 Transformer IGNItioN .......oivcui i e 2
9 9545-031-005 SCreW 6 B X 3/8" .o 4
10 9982-348-001 Plate Assembly MTG Ignition Control......c....ccceeviiiiiiiiiiiin e, 2
11 9545-008-001 Screws 10B x 1/4” MTG Above Plate..........coevvveiniiiiinniinn e, 4
12 9857-116-003 Ignition Control .......covuiiiiiii i 2
13 9545-008-024 SCrews 10AB X 3/8” covruiiiiiiieriiis e 4
* 8640-411-003 NULE, #6-32 SCrEWS...oiiceereieieeererrsss s s rrernss s s ss s s s s rrrsnsasssseensnns 4
14 9631-403-007 Wire Assembly High Voltage Upper......cccoeeviiiviiiiiic e, 1
15 9627-860-001 Wire Harness Ignition Control UPPer........cccvevievviiieiviineenninseenineeens I
16 9631-403-006 Wire Assembly High Voltage LOWeEr..........cccveiieiiiiiiiiniicinin e 1
17 9627-860-002 Wire Harness Ignition Control LOWEr ........cccvvveiiuiiiiiiiineenninsennneeens I
* 9053-067-002 BUShING Wire 7/8” ..o e rrers s s n e 4
18 9200-001-002 Fuseholder ASSEMDIY .......ccuuiiiiiiiiii e 3
* 8636-018-001 FUSE 1.5 AMP.ccviiiiiiiiiiriiiss e cerss s s rrres s s e ren s s s s rrnn s e s s enenas 3
19 5192-299-001 REIAY POWEF ....ciceeeie et rrr e r e e rr e sernn e e eeees 2
* 9545-045-012 Screws Power #8 AB X 1/2"..cuuiiiiiiiieiii e 4
* 8220-062-036 Wire Assembly Red/Black 14" .........ccooiiiiiiiii e een e 1
* 8220-062-037 Wire Assembly Red/WHhite 14" ......cceeoiiiiiiiiiiiinnerrrn s eeren e 1
20 9627-864-001 Wire Harness Motor EXtENSION.........oocveeiiiiiiniiiii e 2
21 9527-007-001 Stand Off - Wire Saddle / Arrowhead ........ccocevvivviiiiiiieiiieinieenenn, 5
22 9627-863-001 Wire Harness Main Extension (Internal) ......c.cviviiiiiiiiiiiiiiiinnnenns 1
Control Protectio::l.s 1 1824VAC Ignition Upper Pocket
Fuse Protection Fuse

Not Shown:

24VAC Ignition Lower
Pocket Protection
Fuse

@ Part # 8533-084-001 7/21



Part # 8533-084-001 7/21



Coin Accecptor

Key Part Number Description Quantity
1 9021-041-001 Coin Accecptor, OptiCal ......ovvvviiiiiii i 1
2 9801-099-001 Sensor-Optical, Replacement........ccccovviiiiiiiiiiiiii i 1
3 9545-039-002 Screw, Heighth Bar, 3mMm.....ccccooiiiiiiiii e 2
* 9486-136-001 Retainer, Coin ACCEPLOr ..ivvuiiiiiiii i 1
* 9545-053-002 SCIEW rvvvrruturunrisssessesssaassaseseeeereresrsssaasnaaesseeeaaeaaaeaeeesennnnnnres 4

@ Part # 8533-084-001 7/21



Wiring Group

K
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*

ey

Part Number

9627-911-001
9631-403-001
8502-645-001
9506-544-001
9627-860-001
9627-860-002
9627-863-001
9627-864-001
8220-062-036
8220-062-037
8220-062-038
9627-861-001
9627-862-001
9627-855-003
8527-112-001
8502-763-001
8502-764-001
9506-544-001
8514-233-001
8507-365-001
8507-330-001
8507-350-001
8220-137-001
8220-001-466
8220-095-038
9506-544-001
8220-095-040
8220-095-041
9052-067-002

Description Quantity
Wiring Harness- Main POWEr ........c.cccceeeeiiiiiiiiiieeeeeeeee e 1
Wire, Hi Voltage, Spark 38”..........ccoooviiiiiiiiieeee e 2
Label INStrUCtioN..........coiiiiiii s 1
Wiring Label Schematic/Diagram ...........cccccceveeieeiieiccciinnnes 1
Wire Harness Ignition Upper Low Voltage .........cccccoevveeeens 1
Wire Harness Ignition Lower Low Voltage ..........cccceevveeens 1
Wire Harness Main EXtension ..........ccccooiiiiieiiins 1
Wire Harness Motor Extention ..........ccocoiiiiis 2
Wire Assembly Red/BIack 14”...........coooiiiiiiiiiieiiieee e, 1
Wire Assembly Red/White 147 .........coooiiiiiciiiiieieee e, 1
Wire Assembly White 14”7 ..........oveeeiiieeie e, 2
Wire Harness - Overtemp / Airswitch ..........ccccccceeviiiiiiiinns 2
Wire Harness Main Controller w/ Door Switch Wires ........... 1
Wire Harness - Heat Sensor .........ccccocccvveeiiiiieeecnciee e 1
Decal Lighting and Clearance..........cc.ccccooecuvuririeeeeeeeeeeeeens 1
Label Warning & NOLICE ........ccvveviieiiee e 2
Label Warning Dryer, FRN/SPN ..........ccooooiiiiiiiiieiieeeee e, 2
Schematic /Diagram..........cceeeeeeeieiiiiieiiee e 1
Operators Manual ............ceeeieeiiiiiiiiiiiie e 1
Instructions Convert Dual Voltage ..........ccccccveeeiiiiiininineen. 1
Instruction Transient Voltage Suppressor ...........cccoeeevvvnneen. 1
Instructions Dryer Install / Start ..........cccocveveveiiiiiiiee, 1
Wire Assembly Green 247 ...........ooevveeiieiieciiiieeieee e, 1
Wire Assembly Yellow 4 7/8” Gas Valve ............ccccccuvvvnne.. 2
Wire Assembly Orange 48”...........cooooiciiiiieeeeeee e 2
Wiring Schematic/Diagram ............cccoocviivieeieeee e, 1
Wire Assembly Orange 24”..........cooooeeieieieiiiiiiiiee e 1
Wire Assembly Brown 24” ..o, 1
BUShINGS Wire 7/8” .....ooo oot 4

Part # 8533-084-001 7/21 @



Wiring Diagram for DC30x2

N¥

UPPER
GAS VALVE
BRN
R L p!
WHT 110-120V (L1, N |
— L ( )
OS5 80 !
R|o5-rFD GRN '
2 NE = WHT — :
BLK/BLU /=
- R, | ] FOR 240V ONLY,
5 BLK/RED | +—CRN @<+ NEUTRAL MUST BE
BLK/RED N | L EARTHED MID POINT
110-120V BIK BLK/BLU =4 BN
UPPER DRIVE | ool | B/ @), OF PHASE & THE
MOTOR | BLCTZVL WHT | | EERF | B g], HOH" LEG CaN BE
~~~| YEL = >
UPPER | AN I YL CONNECTED TO L2,
OVER-TEMP : RED : BUT_NEVER TO L.
s=o ( | H -+« rH——"——— )
I oE UPPER IGNITION ! | A_(US IﬁQDEL ONLY
verer || . ”f"' CONTROLLER | | o0 con
AR SW | olslolml<l< o< < [B wlw ::ﬁ > POWER : l SW”C“
BRN orv || |SEBEZOPRERER |HEEE oLk C |VALVE I
’—@7| BER M) |G Lo|seNsor | UPPER
| BRN ORg| e |oND I DOOR SW
UPPER | ] okl | BLK [-—1BL
HI=LIMIT STAT | © S = D_ﬂ ———o°____ I, BLK
ORG BRN | O st -1/ — — — =
| = © 24 ,_ Bk I BLL O_|
| f RED | BLU/WHT [ ¢ ||
| VIO/WHT VIO /WHT ol
| E] X ORG/WHT | ORG/WHT | o
| S I Vio ] VIO 2 ||
Sl [ | ORG | ORG 3 |
| WHT e X WHT | e WHT bo o
I RED [P e ! ' El oll e BE
| reptt] O | G | | il S|
WHT
| GRYI o35 : RED/WHT _ | #UP"’_‘I
; | = K2
Lower | - E |  LOWER : RUN- RELAY ?) I
FLAME | {2 | Cas vALve | rep|Y O3 :UppER
SENSOR | B BRN I BLU/wHT | TEMP
———EH LYE 10 RED/WHT [— | | SENSOR
T OwER L lololozTe |_ N Lower K1[d o= l
LOWER= |IEE2ES e | ||| ||| ||~ T : RUN_ RELAY —1
P[4 1%l
ELECTRODE | AP BLK[720v.] | WHT < po P10 o
WHT | ~r- 2 TveL : | r o al
| 24v ;E'E) | | Sl
| | i NDDC%I&: et
I ,;U_ l: MODEL SERIAL 18VDO'ﬂ§:
| EE 2 K JUMPERS ~COM 4
110-120V EELIcEKERR oo
LOWER DRIVE | D9280)| | 3RS <EP : = uss EYO ‘
MOTOR | 05> el HE |I P18 o |l
I AT 2 =i -2 | ETHERNET o gl
LOWER | = R 22 L P20 pa N | E
| B : | ] P M 7] | orN
| = LY ELECTRONIC || o |8
o L o ¢ ol
[ i CONTROLLER p /I B
k&wgsv I cl=i<'s (oo l'Lower IGNmoON T |4 — — — — — — - =
BRN cRy ! ~= |CONTROLLER N T
X | o lwky I FACTORY No
-—O N
Il BRN $£T_Tl p ORG /WHT 21, ﬁg&,? |l o 0 (ACCEPTOR) N
LOWER | ] [CHIOAWHT LBLK] & |SENSOR ||| feustouer =
HI—LIMIT STAT | T | ND 1| e P2 Sisw %II’Th%II' — [\LOWER
ORG BRN g? 3 e r dl I ( ] e con TEMP
,—O’go—Fl o o il M{ [SENSOR
S - TS 3k Y
N
9506—-544—-001 PR  WIRING DIAGRAM DC30X2NA—65_C1X— \\im\___ ///
LOWER
DOOR SW
BLK|_|BLU/WHT
IMPORTANT: RETAIN THIS ELECTRICAL DIAGRAM FOR SERVICE. BIK A0

@ Part # 8533-084-001 7/21



Schematic for DC30x2

iring

W

ZH 09 ‘3SVHd | ‘AO¥Y¢—802/0CL—0LlL

‘FOIAYAS ¥O4 JILVINTHOS TVIRILO3T3 SIHL NIVLIY LNVLIJOdWI

3004103713 . _ _
SvaS SamoT _ dd 'AJd LO0—¥¥S—90S6
— X107 G9—-VYNZX0£0a OILVINIHOS
sosnas '8
E[NAERRE! (o] 1VIS 1VIS
dW3LIIA0 LAA-TH
A JIMOT MS IV ¥IMO1 —————— -
r—— $IM0T o _ _
° o~o—e ° |l .
_ _ ) NIg 240 TLHM/940" [THM/OIA|
ang @ | AVI3Y SYO | ANOCL—=0L1
RED THM < | 43ImoT |
JOSN3S ) wz|snozt | |
Nag | ARV Ao . ORT I
| ¥MOdT T aay a3 na N _ . _ >
——— zy o >
¥ITIONLNOD uwmﬂ_ LHM \_/ 1HM/Q3Y [1Hm/a3a " ! I 1Hm/n8 Hw/ne | o o8 o oo
AVI3Y NNY = =[x
NOLLINOI ¥3MOT _ B | YIMOT NN
m (=
3004103713 | | o |c
MAVdS ¥3ddn
— | |
| |
yosnas '8 HOSN3S _ _
NV ¥3ddN . 1V3H ¥3M0N _ o
= _
e - ¥ITI0NINOD | NOY ¢=80¢
| HOSNIS OINOY10313 |
| one 1¥3H ¥3ddn _
TAM | _
AOZ L | |
o . o%a . o~ oo o I F e
| dMmod = @ aw T e 18 9 So—es 590 * T om0 ' om | on on 2Re
——— 284 V1S MS HIY VIS | a3y svo | AOZL—=01 L
Y3 TIONLNOD IO ¥ddn  Ln-H | d3ddn | z |2
VGl Slc
NOILINSI ¥3ddn ) [onT I o
g “ 1 “ ? oo
LHM \_/ ong/am a3y n1e nig g
[ AV13Y¥ NNY MS 4004
_ d3ddn | ng d3ddn
S3IDIAIA INIWAVY o4l — | } L ¢
e —— Avdovia ONidim IS _v:m 8
‘Z1 OL G3LOINNOD 38 NvO 931 HOMH, IHL % 3SVHd 40 T - u/w%..“ a3y/>78
INIOd QI Q3HLYY3 38 ISNA TWHLNEN “ATNO AGYZ 804 “+ = =
=
“LINOMID ONILYAH ¥O4 SININIYINOIY ANV NOILYNILO T ma/na
40 NOILJIS0S3d ¥04 ANV SYINMO OL ¥343y ¢ s /@ o %
ENQ = Jes]
'03SS3¥d NOLLNE 1¥VIS 3HL ANV @ 2 ‘G 3AION 335 |E R
@3SO10 ¥00Q IHL ‘GILSILYS S| LNNOD NIOD 3HL . I & I S
N3HM 35010 TIM LOVINOD AVI3¥ NNY dOLOW T = = @ R
(e o
"Q3S0T0 SI ¥O0@ NIHM Q3SOTO SIHOLIMS k) 1
‘0°'N 3¥V SFHOLIMS ¥004 L aNg N 21 171 N9 N 271 11
‘S3ION (N “17) AOZL—0L1L (N ‘21 “17) AO¥ZT—80C

o)

Part # 8533-084-001 7/21




Notes

U
@ Part # 8533-084-001 7/21



Section: 8
Maintenance




Maintenance
Daily

1. Clean the lint screen free of lint and other debris. Use a soft brush and hot water if necessary.
2. Check the lint screen for tears. Replace if necessary.

3. Clean lint from the lint screen compartment.

4. Inspect felt seal on the lint screen assembly, replace if needed.

Monthly

1. Remove lint accumulation from end bells of motor.

2. Remove lint accumulation from control area.

3. Remove lint and dirt accumulation from the top of the dryer and all areas above, below, and
around the burners and burner housing. Faliure to keep this portion of they dryer clean can lead
to a build-up of lint creating a fire hazard.

4. Remove and clean coin acceptors. (Vended Models Only)

Quarterly

1. Check belts for looseness, wear, or fraying.

2. Inspect gasket of door glass for excessive wear.

3. Check tightness of all fasteners holding parts to support channel.

4. Check tightness of all set screws.

5. Remove the air flow switch assembly and check the tumbler thru-bolts for tightness.

6. Apply a few drops of oil to pivot pins and the tension arms where in contact with each other.

Semiannually

1. Remove and clean main burners.

2. Remove all orifices and examine for dirt and hole obstruction.

3. Remove all lint accumulation. Remove front panel, lint screen housing and remove lint
accumulation.

Annually

1. Check intermediate pulley bearings for wear.

2. Check and remove any lint accumulation from exhaust system including recirculation chambers if
applicable.

3. Grease the bearings and the shaft of the intermediate pulley. Use an Alemite grease gun and
Molykote BR2-S grease. (Where applicable)

2!
@ Part # 8533-084-001 7/21



Section: 9
Voltage
Conversion




Instructions - Convert a Dual Voltage Stack Dryer from 120V to 208-240V
with Neutral Wire Only

1. Remove incoming power from the dryer. Use a known working voltmeter to check power.

2. Remove the cover of both the upper and lower control box assemblies from the dryer using a 5/16” wrench.

3. Move the black/blue wire from the N position of the main power terminal block to the L2 position of the main
power terminal block in the upper control box assembly. See Figure 6 below.

4. Move the white wire of the upper motor harness to an upper inner left terminal in the middle terminal block in the
lower control box assembly. See Figure 6 below.

5. Move the orange wire of the upper motor harness to an upper inner left terminal in the middle terminal block in
the lower control box assembly. See Figure 6 below.

6. Move the white wire of the lower motor harness to a lower inner left terminal in the middle terminal block in the
lower control box assembly. See Figure 6 below.

7. Move the orange wire of the lower motor harness to a lower inner left terminal in the middle terminal block in the
lower control box assembly. See Figure 6 below.

8. Reconnect power to the dryer and test to ensure proper operation; one line voltage to L1, one line voltage to L2,
the neutral to N, and the earth ground to E.

9. Reinstall the cover of both the upper and lower control box assemblies from the dryer using a 5/16” wrench.

I=
=
o
=
I=
=
N
=

n1a,/x4
n1a,/M4

©0018 TYNINYAL F10dIN
%2078 TWNINYAL F1a0IN

e
Part # 8533-084-001 7/21



MIDDLE TERMINAL BLOCK

NOISHIANOD d9VL10A
d3AHA MOVIS 99VLIT10A TvNd
T9oo ol ¢l W.@o@ Gl $ o1
O —Or ©
\_@OEGEOE, m@@@@@@g,
NOV ¢ NOC |

@

Part # 8533-084-001 7/21




Notes

@ Part # 8533-084-001 7/21



Section: 10

50 hZ
Models




Notes

@ Part # 8533-084-001 7/21



50 Hz Specifications

Dry Weight Capacity:

Basket Depth:

Basket Diameter:

Basket Volume:

Door Opening:

Overall Height (with legs):

Cabinet Width:

Overall Depth:

Door Height (floor to bottom of door):
Cylinder Rotation Direction:

Speed:

Natural Gas Supply (water column):
Natural Gas at Burner Manifold:

LP Supply:

LP Burner:

Gas Inlet Line Size:

Motor Size:

Electrical

Voltage: 220-240v/ 50hz/ 1 phase
Running Amps:

Amp Circuit Protection:

Wire Size:

Electrical Service:

Weights
Shipping:
Net Weight:

Clearance behind machine for service
minimums:

13.5kg @ 2 each - 27kg total
699mm

762mm

318 liters

576mm

min. 1937mm, max.
800mm

1270mm

186mm

Cccw

47rpm

4" - 10" wc

31/2" wc

11" - 14" wc

11" wc

1/2" npt

373kw

10.0

15

12 guage

3 wire + ground

351kg
311kg

457mm

od
Part # 8533-084-001 7/21



50HZ Wiring Schematic Dryer Idle - No Coins Added
Top Dryer Used For This Example

230 VAC 50 HZ is supplied to the Main Power Terminal Block and passes through a In- line Noise Filter and
comes out on BLK/RED and BLK/BLU wire. 230 VAC now passes to a Mulit-tap Control Step Down Trans-
former and also passes to the Motor Control Relay (R1&R2). When there is power to the dryer the Com-
puter Board will be powered and the display lighted from the 24 VAC secondary side of Control Step Down
Transformer. 24 VAC from here is also on one side of the door switch on a black wire. Closing the loading
door allows 24 VAC to pass on to the Computer Board on two blue wires. One blue wire makes 24 VAC
available to one side of the Motor Run Relay on Computer Board. The other blue wire provides a 24 VAC
signal to the Computer Board telling it that the door is closed and door light on the computer board should
be illuminated.

Coins Added - Motor Starting and Running
Top Dryer Used For This Example

As each coin is added the Coin Switch closes and completes a circuit to the Computer Board. The Com-
puter Board counts these signals and registers them against time. The time will display once the Start But-
ton for Upper or Lower is pushed. When the Start Button is pushed again the Computer Board Motor Run
Relay closes on the computer. With this Relay closed, 24 VAC is supplied to the Motor Control Relay (R1)
on the red wire and also a violet wire going down to motor. The motor LED on the computer board should
be illuminated anytime the computer calls for the motor to operate. With (R1) engaged and 230 VAC at
motor the Motor Start Switch in motor is drawn in to the start position. In this position the incoming power
230 VAC is supplied directly to the main run winding and through the Start Capacitor to the Auxiliary Wind-
ing (start winding). As the Motor comes up to speed, the centrifical switch inside motor opens the circuit to
the Start Winding and closes the circuit to allow 24 VAC to pass to the Gas Relay on the Computer Board
on the other violet wire.The heat circuit in the dryer can not operate if the motor is not running. The gas
LED on the computer board will be illuminated when Computer Board calls for the heat after Motor Cen-
trifical Switch has closed.

Heat Circuit
Top Dryer Used For This Example

With the Drive Motor running and 24 VAC provided to the Computer Board Gas Relay, it will close if Com-
puter Board senses programmed temperature is needed. The violet wire changes to an orange wire out
of the Computer Board Gas Relay. When this relay closes it provides 24 VAC to the High Limit Thermostat.
The High Limit Thermostat is normally closed. (It will open, turning off the heat circuit, if the dryer can't
move enough air from problems such as an exhaust restriction or other problems.) 24 VAC now goes
through to the normally open Air Switch (Sail Switch) on the brown wire. This switch is closed only if the
dryer is running and has the correct air flow. With the dryer running and the Air Switch closed, 24 VAC is
supplied to the normally closed upper manual reset Overtemp Thermostat on the gray wire and changes
to the black wire out of switch and then changes to red wire and goes to the 1.5 amp in-line fuse that pro-
tects the Upper Ignition Controller(GREY BOX). With 24 VAC now supplied to the Upper Ignition Controller
(GREY BOX) it will then send high voltage to the Spark Ignition Electrode via the High Voltage Lead Wire
(this lead looks like an automotive spark plug wire). The Ignition Control Module (GREY BOX)simultane-
ously sends 24VAC to the Gas Valve Coil which open the Gas Valve and allows gas to pass through to the
main burner. When ignition occurs the high voltage sparking stops and if Ignition Control Module (GREY
BOX) gets a flame sense signal it will allow gas valve coil to remain energized and continue burner opera-
tion. If ignition does not occur, the Ignition Control Module (GREY BOX) will spark for 10 seconds before
locking out.

U
@ Part # 8533-084-001 7/21



Manual Reset Safety Shutoff Over-Temperature Thermostat
Top Dryer Used For This Example

This thermostat is manually reset by pushing in the red button. The Over Temperature Thermostat is a
safety backup for the entire Heat Circuit and located in the recirculation chamber area on the side of the
burner housing. If the dryer over heats this Over Temperature Thermostat it opens the line to turn off the
heat but leaves the Computer Board lighted and the drive motor powered and turning so the basket will
cool down.

Cool Down
Top Dryer Used For This Example

At the preprogrammed time (2 minutes factory setting--adjustable) the Computer Board will open the Gas
Relay Contact. This allows the Drive Motor to continue to run but without heat. The gas light on the com-
puter board should not be illuminated anytime the computer is in cool down. This Cool Down period allows
the clothing (zippers, snaps, etc.) time to cool down to a temperature that is easily handled by customers.

End of Cycle

Top Dryer Used For This Example

At the end of the cool down, the Computer Board opens the Upper Run Relay, which removes power from
the Motor Control Relay (R1) and also removes power to the Drive Motor. The motor light on the computer
board should no longer be illuminated. The Drive Motor and tumbler stops and the Computer Board dis-
play now flashes until the dryer loading door is opened. Once the dryer loading door is opened to remove
the clothing the display goes back to vend price.

Part # 8533-084-001 7/21 @



50 Hz Parts

()
<

******Aw***l\l*l—‘*z

Part Number

9558-029-004
8711-008-002
8507-230-003
9857-182-001
9627-867-001
9627-867-002
9631-403-008
9631-403-009
9376-318-001
9453-169-009
9627-864-002
9506-590-001
8514-233-001
9866-004-009
9435-003-011

Description Quantity
Strip, Terminal Marker ........ccveiiiiiiiiic e, 1
TraNSFOIMEN ...cevvei i e 1
Instructions, Transformer CONNECE ......ccvvvvvivernirennrennieeenes 1
Ignition Control.........ccoviviiiieiiii . 2
Harness-Ignition Control, Upper.........ccvviiieiiiiiiiniiiecnnneen, 1
Harness-Ignition Control, LOWer .........cccvviiiviiiinniiieenineen, 1
Wire Assembly High Voltage Upper ........cccoeevvivviiiiiiinncennnnn, 1
Wire Assembly High Voltage Lower ........ccccovvvviiieeiinncennnnn. 1
4[] (o PR 2
Pulley, Motor Drive......coiiivieiiiiii i ere e 1
Harness Motor EXtENSION.......c..ovvviviiiiininieii e 2
Wiring Label Schematic/Diagram.........ccccevvviiinniiieniinnecnnnnn. 1
Owner's Manual ........ccoc v 1
Lint Drawer Assembly Upper/LOWEr .........covveveiiiiniiiininnnnns 2
Overlay, Lint drawer, Blue.........cccoiviiiviiiiiii e, 2

Z)
@ Part # 8533-084-001 7/21



2G9S LUDEE 3. 50 IETNLIASYIESYY)

ix ol B | o
VAN SL00 | VAN S100

o — W OWOS | TH 0505
M 1] #5615 N3 | vSONN

SIZIZDSLL0406
[

13

Part # 8533-084-001 7/21




DC30X2 -39 Gas Control Parts

Key Part Number Description Quantity
1 9732-162-001 Kit-Honeywell VR86 Valve Flange ...........ccccoeveieiieiiiinennnnns 4
* 9425-069-009 Orifice, Main BUrner #32 .....c.cooveevriiiiiieeerrriin e seeens 4
2 9857-132-004 Gas Control ValVe ..o 2

@ Part # 8533-084-001 7/21



Notes

Part # 8533-084-001 7/21 @



10

b}
@ Part # 8533-084-001 7/21



-24VAC Control Parts Group

Key Part Number Description Quantity
* 9857-198-002 Controls Assy, Electronic Mounted With Membrane Switch, BLU... 1

* 9857-198-004 Controls Assy, Electronic Mounted With Membrane Switch, BLK... 1

1 9826-008-001 Trough AsSEMDBIY ...cocveeiie e, 1

2 9032-062-002 Button-Push, Control, BIUE .......ccccceeerivvrereren e ereeeens 2

2 9032-062-001 Button-Push, Control, BlacK.........cccveerrrriinneeeeninineeee s ssnneens 2

3 9538-166-011 Spacer-Metal, 4mMm ... - 4

4 9486-158-001 Retainer-Push BUtton .......cccccciiciien e 2

5 8640-424-002 Nut-Hex, Elastic stop, #4-40 .......ccceccvrvvnreenenseniresseesesnseene 4

6 8652-130-038 Terminal-Grounding Clip ....cooecveviiieen i 1

7 9534-365-001 Spring-Flat, Control ........cccocveeiivieen e 1

8 9545-008-001 Screw-Hex, #10B X 1/4 ..ot s 2

9 9545-044-010 Screw-Hex, #10B X 1/4 ..o 10
9 8641-582-005 Washer-External tooth, #6 ......cccccceevvvvvnnirn e 10
10 9435-038-001 Overlay-Control, Coin, BIack .......ccccoeveeiiiieniiciienn e 1

10 9435-038-002 Overlay-Control, Coin, BIUE .....ccccevvieriiieer e 1
Note: Jumpers required if using 1.5 Control on Older Machines (P9 Connection)

* 8220-155-001 Wire Assy, Jumper, 30Lb Stack Coin.......ccceevvviniiiiieninieennnn, 1

* 8220-155-002 Wire Assy, Jumper, 30Lb Stack Coin.......ccceevvviniiiiieninieennnn, 1

Part # 8533-084-001 7/21 @



UPPER UPPER

n1g

FLAME GAS VALVE
SENSOR » . @—1
— BLK YEL <
UPPERT [~~~ ——————— - —————————|q1|————————— A
SPARK | |
ELECTRODE | |
|
|
|
|
|
110-120V |
UPPER DRIVE | |
MOTOR | |
UPPER | |
OVER-TEMP : :
STAT
GRY " (Il | armop—=—==xo0=-< ]| —F—————
I TUPPER IGNITION |
wrer |l | CONTROLLER : |
RED
AR sw | BRATO [ TH | |
BRN GRy | oK olv1 |
I YELI ols1 : | UPPER
| Tﬂbgsbvz sono DOOR_SW
UPPER | ol I BLK [~ o1
HI~LIMIT STAT | —Ee——o__J, BIK O
ORG N = = = = o (N  E L
BLK r Bl O_l
RED [ BLU/ZWHT [ o ||
| VIO /WH o |
| ORG/WHT ! ORG/WHT | o
| B 2ot |
| T S DY [
| RED/WHT 1 Sl
| | BLK_O |
| | | Lo’ |
K2 |
LOWER | : LOWER : RN RELAY ?f_( I
FLAME | | GAS VALVE | meol? o | |
SENSOR _ | ———— m—
BLK BRN _BLU/Wt
—C—aiy e {%1 : RED/T[[—
— | X LOWER K1
LOWER T | L T | RUN RELAY —1
SPARK | e
ELECTRODE | X e P8 PO °p
RED I VDC ol
BLU z E5E 2R I l N svoclo
vio S0 P I YEL| O % 0C GNDro :
L DY
H— L] E’J loG,/wir _.F‘ﬁ’u'u & I MODEL  SERIAL w2l
110-120V Eﬁ i ] M l JUMPERS COM e
LOWER DRIVE | 5 BIEE ] I ER Gl |
MOTOR | 3 E@i - 5 % 5 ||A = UsB |_ 5 i
| ha ng ]| | ememer |:|"18 o &)
| 23 28 :I Dm sl
| Ee i sl
| = = = ELECTRONIC 1| o 8]
| 5l © Al CONTROLLER, | & [T]
: I_LOWER IGNITION—H g -
CONTROLLER P
X_MODEL™ ~
| STy I 7 (FACTORY No <
I E1olv1 I 71 ACCEPTOR) N
LOWER | LBLK| 5 |S1 I é&%og? 5 01w Lot
HI—=LIMIT STAT | II /] DEVICE P2 Zusk G TUw
ORG BRN A V2/GND i [ kit = | oyt
G : RN 1
_______________________________ o N 7K %nx 7
N b s
~ 2 ///
LOWER
LEOOR Sgvl.u/wv-rr
Bl
9506—590—001 PR WIRING DIAGRAM  DC30X2NA-39ACTIX— | ——a oo — —

IMPORTANT: RETAIN THIS ELECTRICAL DIAGRAM FOR SERVICE.

@ Part # 8533-084-001 7/21



"AOIAY3S ¥Od JILVINZHOS TVORILOITA SIHL NIVL3Y INVLIHOdNI

= ZH 0S ‘ISVYHd | ‘A0SC
agsuLs s dd 'AJd L00—06S—90G6 TR | T [
— —XLOVBT—VYNZX0£00  OJILVWIHOS .
2T N
~ o
uzw_mmuwmo.v_:m x z| !
M N
THM -
max o
r==17 IS IS r o =
EUETRENN LAO-TH | | e
| | HIMOT Hs dv HIMOT | |
I ano/znd ! S~ To ol I L, NRELE
[ 1Hm Ad9 NYE SN0 [LHM/950! [THI/OIA| 2
So o | A3 SVO |
Nag o o ~ _ e
L™ aw o a3y | |
OIA| | @ o [
HITT0MINOD ; o=
NOILINOI ¥3MOT V'L (29) _ I | R o Z R
LHM \_/ 1HM/Q3y |LHM/a3y ! | 1HM/N8g 1HM/N8 g @R E
300410313 AVI3Y NNY BWMW»WO_D = [Pl=
¥AVdS ¥3ddn ¥INOT
— |
|
JOSN3S A8 YOSN3S _
IWV1 ¥3ddn e IVAH d3MOT _
M3A S
r=—17 d3T10HINOD |
JINOY103713 |
| | HOSNIS |
o | | Lv3H ¥3ddn
AN9/TA |
2 \_m T IHM |
O _
Nug | N QWO |
o - e oTo [ X
L " @ Y >18 Mo o °TNde sw0 ' om | 22
——— 3sn4 V1S MS HIY V3 svo |
¥ITI0NINOD . R ETREL) ¥3ddn 83ddn | EE
NOILINOI ¥3ddn ve'L d3ddn N I ol
I X
LHM G %18/03y [C=EIA- I n1g NG
AV13d NN _|_ MS_¥00Q
—_ Y3ddn | ne d3ddn
S30A30 INIMYY ¥odl — g
Wivdovid onwm 33sf | e >n8
£ e a3a/>18
z
"LNDMID ONILYIH ¥04 SINIWIMINDIM ANV NOILYHIdO T © ma/>n8
40 NOILAIH0S3Q ¥O04 TVANVA S¥INMO OL ¥343y ¢ |2
Z S
‘03SS3¥d NOLLNG L¥VIS FHL ONV EEE
Q35070 ¥00d IHL ‘GIIISILYS SI LNNOD NIOD IHL . = |8
N3HM 3SOT0 TUIM LOVINOD AVI3d NNY ¥OLON Z =
'Q3SOT0 S| ¥0OA NIHM GISOTO SIHOLMS Ry
O'N 39V SIHOLIMS €000 'L aNd N 17
SALON (N “17) Aoge

119

Dexter reserves the right to change part numbers and/or specifications without notice,
Reproduction of this manual in any form without express written permission is forbid-

€
S
(&}
=
&
iS]
c
3
£
[
o}
g
5
[}
°
2
B3
ES
.
N
o)
o
phy
o
Lo
o
S
5
-
<
w0
-]
o
[¥p)
[¥o)
B
[¥p)
<
=
h=)
©
=
=
(O
[N
g
<
1]
O
E
G
<
=
> K
Pl ~
O-I
<t NS
o =
=
2 E
v E
[l —
P
TE
bl O
« =
o ES
S
(9]
©



